AIR FILTER FOR HVA TX 125 2018

AIR FILTER for HVA TX 125 2018
1
(1)  25006001000
AIR FILTER BOX
2
(2)  2500600400028
AIR BOX COVER RIGHT
3
(3)  2500600300028
AIR BOX COVER LEFT
4
(4)  25006001150
AIRBOX COVER
5
(5)  47106003160
QUICK RELEASE RUBBER GROMMET
5
(5)  47106003160
QUICK RELEASE RUBBER GROMMET
5
(5)  47106003160
QUICK RELEASE RUBBER GROMMET
5
(5)  47106003160
QUICK RELEASE RUBBER GROMMET
5
(5)  47106003160
QUICK RELEASE RUBBER GROMMET
6
(6)  0024060136
HH COLLAR SCREW M6X13 TX30
7
(7)  59001092050
VIS PLASTIQUE DE FOURCHE 2000
SPECIAL SCREW M6X12,5 WS=8
8
(8)  0025050126
HH COLLAR SCREW M5X12 TX30
8
(8)  0025050126
HH COLLAR SCREW M5X12 TX30
9
(9)  79006015000
AIR FILTER
10
(10)  50406016000
AIR FILTER SUPPORT
11
(11)  79006017000
FILTER MOUNTING BRACKET
12
(12)  50406026000
AIRBOX RUBBER
(13)
(13)  51006027000
COLLIER DE CARBU
HOSE CLAMP 50-70MM
14
(14)  0017060206
SCREW F. PLASTIC K60X20AL SW6
14
(14)  0017060206
SCREW F. PLASTIC K60X20AL SW6
15
(15)  77304066050
CHAIN SLIDER BUSHING
15
(15)  77304066050
CHAIN SLIDER BUSHING
16
(16)  79006010010
SPLASH PROTECTOR KIT
17
(17)  0017060205
SCREW FOR PLASTIC K60X20 SW6
18
(18)  25006004050
BUSHING 5,1X6,5X4
19
(19)  78105081010
SCREW TORX M5X10
Part number Description
# 1
25006001000
AIR FILTER BOX
# 2
2500600400028
AIR BOX COVER RIGHT
# 3
2500600300028
AIR BOX COVER LEFT
# 4
25006001150
AIRBOX COVER
# 5
47106003160
QUICK RELEASE RUBBER GROMMET
# 6
0024060136
HH COLLAR SCREW M6X13 TX30
# 7
59001092050
VIS PLASTIQUE DE FOURCHE 2000
SPECIAL SCREW M6X12, 5 WS=8
# 8
0025050126
HH COLLAR SCREW M5X12 TX30
# 9
79006015000
AIR FILTER
# 10
50406016000
AIR FILTER SUPPORT
# 11
79006017000
FILTER MOUNTING BRACKET
# 12
50406026000
AIRBOX RUBBER
# 13
51006027000
COLLIER DE CARBU
HOSE CLAMP 50-70MM
# 14
0017060206
SCREW F. PLASTIC K60X20AL SW6
# 15
77304066050
CHAIN SLIDER BUSHING
# 16
79006010010
SPLASH PROTECTOR KIT
# 17
0017060205
SCREW FOR PLASTIC K60X20 SW6
# 18
25006004050
BUSHING 5, 1X6, 5X4
# 19
78105081010
SCREW TORX M5X10
HVA TX 125 AIR FILTER parts diagram.

A part can be selected in the image screen and text screen.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...